wamanias. FCC RADIO TEST REPORT Report No. : FG8N0620-05B
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG8N0620-05B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

trum

Ref Level 30.00 dém  Offset 10.70dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém
SGL Count 100/100

Offset 10,70 d&

Mode &uto Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

trum J Spect Iur:;

Ref Level 30.00 dém  Offset 1070 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 10,70 dB Mode &uto Sweep
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Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 10,70 dB Mode &uto Sweep
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SPORTON

Las.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

trum J Spect Iur:;
Ref Level 20.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10,70 d& Mode Auto Sweep
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£29.000 MHz 701.000 MHz 59926474 MHz 20.05 dm -9.65 dp 716,100 MHz 725.000 MHz 716,11334 MHz -28.22 dém | -15
- _— 2 .
L JU l GIRREREED &8 T i
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Lowest Band Edge / Full RB
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Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 10,70 dB Mode &uto Sweep
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Rangelow | Rangeup | RBW | Erequency | Powerabs |  atimit | Rangelow | Rangeup | REBW | Froquency | PoweraAbs | Atimit |
£90.000 Mz | 690.900 MHz 100.000 kHs 698,82443 Mtz -33.94 dém S4dé |7 714.000 MHz 718.000 MHz | 100,000 kHz 71483207 Mhz 12.06 dBm -17.94 de
698500 MHz 699,000 MHz 30.000 k 695.96379 MHz | -21.68 d8 716,000 MHz 716,100 MHz | 30,000 kHz 16 > M= 32,92 dm | 1565 ds
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

trum J Spect Iur:;
Ref Level 20.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dém Offset 10,70 dB Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
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Rangelow | Rangeup | Ereguency | Powerabs |  atimit | Range Low Rangeup | RBW | Froquency | PowerAbs |
£30.000 MHz 698.900 MHz 698,89555 MHz -28.02 uBm -15.02.d8 | |f 713.000 MHz 716.000 MHz 100,000 kHz 715.77672 MHz 20.72 dBm
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Date. 12APR.2018 17.3252
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SGL Count 100/1600 SGL Count 1007100
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| Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Erequency | Powerabs |  auimit | Rangelow | Rangeup | REBW | Froquency | PoweraAbs | Atimit |
850.000 MHz | 698,900 MHz 100.000 kHz 5 s -33.07 d8m -z0.07 de ||f 713.000 MHz 715,000 MHz | 100,060 kHz 714,65780 MHz -20.53 dB
£58.5900 MHz £39.000 Mz 30,000 k -28,17 dBm -15.17 d8 716,000 MH= 715100 MHz ; 716.60035 M= i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

trum J Spect Iur:;
Ref Level 30.00 dém  Offset 1070 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 10,70 dB Mode &uto Sweep
SGL Count 100/100 SGL Count 1007100
@71 AvoPwr
Limit fheck
3 _§p ( 5 N 3 3 NE_|ABS
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Fx \
10 der 10 dém: -
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Start 690.0 Miiz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Sllle 725.0 MHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Fraguency | vpowerabs |  atimit | Range Low RangeUp | RBW | Fraguency | PoweraAbs |  Alimit
590.000 Mz 698,900 MHz 0 698,89555 MHz ~23.98 dém -10.98 08 ||| 715,000 MHz 716.000 MHz | 100.000 knz 715.72577 Mhz 19,55 dBm -10.47 de
£98.800 MHz 699,000 MHz £95.99785 MHz -18.64 dBm -5.64 dB 716,000 MHz 715,100 MHz 30.000 ks 0155 MHz 15,06 dBm | 606 de
5639.000 MHz 702.000 MHz % dBm =~10.55 b 716,100 MHz 726.000 MHz 71610448 MHz -24.76 dBm
. — . ! 4
L U Il e . il

Date: 12APR2019 17:2520

Date 12APR2018 17.3212

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

I JL )

Date: 12APR2019 17.24 40

. i

Date. 12ZAPR2018 17.31:32

& G
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 10,70 dB Mode &uto Sweep
SGL Count 100/1600 SGL Count 1007100
@1 AvgPwr AvgPwr
Limit §heck B
P ous N 3 i BPLIRTOL ABS
20 db;‘"t PURIOL INE_ABS 20 dk:f i 3
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! 1
-4 dBm s 40 dim =
- =
- 5% ol .
-50 dam ——— -850 dBm =
PU— e k\‘
BT -50 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz || start 713.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions (Spurious Emissions
Rangelow | Rangelp | REW | Fraquency | powerabs | Atimit || Rangelow | Rangeup | REW | Fraquency | powerabs |
£20.000 MHz | £98.900 MHz 100.000 kH: 696,80555 MHz -33.73 dém —20.73 48 | ) 713.000 MHz 716.000 MHz | 100.000 kHz 713.73876 MHz B.13 dBm
8981500 MHz 699,000 MHz2 30.000 695.9953 | -25.19 dBm -16.19 d8 716,000 MHz 715100 MHz 716 = Wi B85 dbm
baadngiay U200 WMz 1801000 kHz 70142008 MHz dam -21.74 4B 716,100 MHz 725.000 MHz | 716, 10445 MHz 3.66 dim |
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

trum

Ref Level 30.00 dém  Offset 10.70dB

SGL Count 100/100

Mode Auto Sweep

()

Ref Level 30,00 dém
SGL Count 100/100

Offset 10,70 dB Mode &uto Sweep

@1 AvgPwr
Limit §heck E
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20 db;\"t PURIOUS INE_ABS /-\ 20 dk:fli - i3
10 der tod 100 dam A
M B
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-20 dém T -20 dBn t
;\ i I I
-30 dam 4 L -30 dBm—— I i i
Al AN
-4 dBm i | 2 i |
A 1 T By &l 3
4 ¥ ke, \ N ?\E [ W
-50 dam: S0 dBm, -
]
o i ol A
-50 dBm:
Start 690.0 Miiz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | Fraquency | Powerabs |  Atimit | Range Low Rangeup | RBW | Froquency | PowerAbs | Alimit
590.000 Mz 698,900 MHz 698,89555 MHz -25.69 dém 126908 ||| 735,000 MHz 715.000 MHz 100,000 kHz 715.77373 Mhz 20.05 dém -9.85 de
£98.300 MHz 639,000 Mz £95.99815 MHz -20.14 dBm -7.14 dB 716,000 MHz 716,100 MHz | 30,000 kHs €2 dbm 5t
696,050 MHz 702.000 MHz 592 b Moz 716,100 MHz 725.000 MHz -26.71 dém | -13.71 dB

I JU

Date: 12APR2019 1835 15

. i

Date 12ZAPR2019 18:3841

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

@[ &l
Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 10,70 dB Mode &uto Sweep
SGL Count 100/1600 SGL Count 1007100
@1 AvgPwr AvgPwr
Limit §heck EX
a_§ip ous N 3 i BPLIRIOL ABS
20 db;‘"t PURIOL INE_ABS 20 dk:f i 3
10 der 10 dgm
JLIN Sre—— —y 'wd;&~ y
0da / 1 F‘ dBm I\
| \ \
-10 dBm - I-10 dom i
SFURIGUE, [TE_ABS ’ ‘
-200 dem 1 -20 dem l
-3 dam v -30 dBm &
40 dBm L 40 dBm - =
= e e =
50 dam —= -0 dBm -
el ey
S e it I =5
g ol 50 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| start 713.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions (Spurious Emissions
Rangelow |  Rangelp | RBW | Frequency |  Ppowerabs | ALimit | Range Low | Rangeup | REW | FrRaiREey | _Powerabs | aLimit |
850.000 MHz | 698,900 MHz 100.000 kHz 686,88555 Mz -33.76 dBm -ea.ye da | f 713.000 MHz 715,000 MHz | 100,060 kHz 713,52897 MHz 8,50 dBm
558,800 Mz 699,000 M2 30,000 695.88385 Mz | -29.19 dBm -16.19 d8 716,000 MHz 716,100 MHz | 16,0017 Mz 20,95 dm |
Bl U E S O 100,000 kiiz Gd9.277ee il -21.73 48 716,100 MHz 725.000 MHz | 716, 10445 MHz 3.63 dam

I JU
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]
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SPORTON LAB.

FCC RADIO TEST REPORT
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Report No. : FG8N0620-05B
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Report No. : FG8N0620-05B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

trum

Ref Level 30.00 dém  Offset 10.70dB Mode Auto Sweep

SGL Count 100/100

()

Ref Level 30,00 dém
SGL Count 100/100

Offset 10,70 dB Mode &uto Sweep

@1 AvaPwr
Limit fheck E
2 _{PURIOUS_LINE_AB : INE_ABS
20 gkine _PPURIOUS_LINE_ABS o 20 chine 5 ‘."\»
20 der : | 10 B / “
0ds ! ‘J ‘L 0'dem 1
L ||
-10 dBm 1 -10 dBm e
IRIGUE_LIN | i, yJ ‘I
-20 dam T 1 T -20 dBm | ‘
|
-30 dem w’ If ‘l -30 dBm f\ :T
Y
40 dam / ‘l"u. 40 dBm ¥ - -~
/ \ / WL"«., I n i J | N R
e 7 etk P B e —
~] A Y iy e AL ]
-60 dBm —
Start 690.0 MHz 3003 pts Stop 704.0 MHz |||l Start 711.0 MHz 3003 pts Stop 725.0 MHz
|Spurious Emissions Spurious Emissions
Rangelow | Rangelp | Eraquency | Powerabs |  atimit | Range Low Range Up | RBW | Froquency |  Powerabs | Alimit
£30.000 MHz 698.900 MHz 698,89555 MHz ~31.80 d&m -1g.80 dé | |f 711.000 MHz 716.000 MHz 100,000 kHz 71567283 MHz 20.48 dBm -9.52 dB
656800 MMz 698,000 MHz 635.95925 MHz -26.15 dBm -13.15 d8 716,000 MHz 716,100 MHz | 30,000 kHe 716.00125 MH= 2¢ a0 dBrn 1.0 ds
£29.000 MHz 704.000 MHz 599.33217 MHz 20.14 dBm -0.86 B 716,100 MHz 725.000 MHz 716, 10445 MHz -31.97 dém | -18.97 di
— — 2 .
L JL J CHEEERNED o i i

Date: 12APR2019 184953

Date 12.APR2019 18:53:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dBm Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

(Srecmm )

()

Ref Level 30,00 dém
SGL Count 100/100

Offset 10,70 dB Mode &uto Sweep

@1 AvgPwr AvgPwr
Limit $heck | SHUl
: hpurious LN 3 i BPURIOL INE_ABS
o0 dhine _FPURIOUS._LINE_ABS 20 dbih d 5
10 der 10 dém:
l-m-m- S l.,;..,_,\ r».....h. AP, ,n-mmwdbwu—;_,,_\l
0ds - w1 |
| |
|
10 dbm ! i |f| . L
SPURIGUS. LINE_ABS I \ \
-20 dBm | 20 dBm T
-30 dBm y -30 dBm }
40 dam — "i 40 d8m ‘T —
o B _\m-\_
50 dam — -50 dBm =
_‘____'_,_—.—-'—'"_'
50 dam -60 oBm
Start 590.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
| Spurious Emissions (Spurious Emissions
Rangelow |  Rangelp | REW | Frequency |  Powerabs | ALimit I Rangelow | Rangeup | REW | Fraquency | Powerabs |
890.000MHz | £99.900 MHz 100.000 kH: 698,89555 MHz -38.05 dém -25.05 d8 | |[i 711.000 MHz 715.000 MHz | 100.000 kHz 71447403 MHz ©.60 dBm
8981500 MHz 699,000 MHz2 30.000 -35.18 dm -22.18 d8 716.000 MHz 716,100 MHz | 30.000 kHz | 716,00504 MHz -35.51 dbm |
539,000 MHz 704.000 MHz 100.000 kHz 6.09 dim 716,100 MHz 726.000 MHz | 100,00 716, 10445 MHz -37.71 dBm

I JU

Date: 12APR2019 184913

. i

L

Date 12APR2019 1£:52.39

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-27 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B
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Report No. : FG8N0620-05B
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Report No. : FG8N0620-05B
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Report No. : FG8N0620-05B

Conducted Spurious Emission
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[®@)[Specmom ) iz
Ref Level 0,00 dém  Offset 10.70 d& Mode Auto Sweap Ref Level 0,00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avapwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
1= BPURIOUS INE_ABS 58 2 BPURIOUS INE_ABS
-10 deffE—F 4 10 ddfF—
oS B5_
-30 dem
—H dBrm
e, P
! .:WWMW e i ' gy i e ———
i
70 gy
90 dBi
g0 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 669.17541 MAz 54,71 dBm 30,000 MHz 650,000 MHz | 100.000 kHz 238 29085 MHz 1 dém -4
725.000 MHz | 1,000 GHz 100.000 kHz | 983,65385 MHz | -58,61 dBm | 725.000 MHz | 1,000 GHz 100.000 kHz | 997.11538 MHz | 43 dam | 45,43 ¢
3,000 GHz | 1.000 MHz 1.39915 GHz -45.26 dbm 1.000 GHz 3,000 GHz 1.000 MHz 141115 GHz 45,55 dim -32.55 dB
000 GHz | 1.000 MHz 6.79528 GHz -43.78 dBm 3.000 GHz 7,000 GHz | 1.000 MHz | ©.75578 GHz -43.63 dam -30,63 dB
2,000 GHz 1,000 MHz 7.54411 Ghz -43.39 dém 7.000 GHz 2,000 GRz 1.000 WiHz 7.54811 GHz -43.55 dém -30.65 d&
-
| L I LI L
Date 12 APR 2019 18/50:34 Date 12APR 2019 18/51:37
lmg
Ref Level 0,00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100
@1 Avapwr
Limit (heck PAR
2 _SPURIOUS LINE_ABS PABS
10 ddfE— 4
0 der
40 dB
A Py =
50 dB ] b s
i
70 B
a0 d@
90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions
Rengetow | RangelUp | RBW | Frequency | Powerabs | ALimit |
30,000 MH 650.000 MHz | 100.000 k= &7 MHz 83 dBm 46,65 0B
100.000 ktlz | dBm | ~45.47 d8
1.000 MHz dBim -32.22 dB
00 GH:= | 1.000 MHz 6.78778 GHz 43,75 dBm -30.75 dB
2,000 GHz 1.000 MHz 7.64504 GHz 43,55 dBm 30,55 dB
| 1]
Date 12 APR 2019 18/54:00
TEL : 886-3-327-3456 Page Number 1 A12-39 of 41

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 12 / 10MHz

[®@)[Specmom ) iz
Ref Level 0,00 dém  Offset 10.70 d& Mode Auto Sweap Ref Level 0,00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rIl:ﬁrv Limit llnnrv
1= BPURIOUS INE_ABS 58 2 _BPURIOUS INE_ABS
-10 deffE—F 4 10 ddfF—
oS L BE_
-30 der -30 dBm
40 dBr 40 dBim
P A =
P o ., e
50 dBm— ! T Ay 50.dBm 1 gt/ v ey
o oy
70 4B 70 gy
-80 dB -80 dBii
90 dB 90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Pawer Abs
30,000 MHz 690.000 MHz | 100.000 kHz 683.69805 MHzZ 59.81 dBm ~46,61 0B 30,000 MHz 690,000 MHz | 100.000 kHz 232, 68366 MHz
725.000 MHz 1.000 GHz 100.000 kHz | 080.00550 MHz | -58,39 dBm 725.000 MHz | 1.000 GHz 100,000 kHz | 086.40110 MHz | )|
3.000 GHz | 1.000 MHz 1.39965 GHz 45,50 dBm 1.000 GHz 3,000 GHz 1.000 MHz 140685 GHz 46,25 dBm - d&
000 GHz | 1.000 MHz 6.79678 GHz | -43.40 dBm -30.40 48 3.000 GHz 7.000 GHz | 1.000 MHz | 6.77228 GHz -43.61 dBm -30.61 dB
2,000 GHz 1.000 MHz 7.54011 GHz -43.57 dBm -30,57 dB 7.000 GHz .000 GHz 1.000 MHz 7.55361 GHz -33.65 dBm -30.65 dB
w
| L I LI L
Date 12 APR 2018 1868:23 Date 12APR 2019 18/57.26
lmg
Ref Level 0,00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit (heck PAR
2 _SPURIOUS LINE_ABS PABS
10 ddF— -
a0 e
-+0 dB
T = PP Y (aalaeay LS
50 dB i e TV
70 dB
-80 dB
00 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spuriaus Emissions
Rengetow | RangelUp | RBW | Frequency | Powerabs | ALimit |
30,000 MH 690.000 MHz | 100.000 kHz 688,84558 MHZ -59.17 dBm 46,17 0B
100.000 kHz | 996.56593 MHz | 58,58 diim | ~45.58 di
1.000 MHz 1.41365 GHz —44.59 dbm -31.59 dB
DO GH: | 1.000 MHz 6.77778 GHz -43.59 dBm -30.50 48
9.000 GHz 1.000 MHz 7.55211 GHz -43.61 dBm -30.61 dB
| 1]
Date 12 APR 2019 18/59-49
TEL : 886-3-327-3456 Page Number 1 A12-40 of 41

FAX . 886-3-328-4978




wamanias. FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0072
40 Normal Voltage 0.0113
30 Normal Voltage 0.0090
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0126
0 Normal Voltage 0.0092
-10 Normal Voltage 0.0075 PASS
-20 Normal Voltage 0.0123
-30 Normal Voltage 0.0085
20 Maximum Voltage 0.0100
20 Normal Voltage 0.0000
20 Battery End Point 0.0123
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al12-41 of 41




samanas. FCC RADIO TEST REPORT

Report No

.. FG8N0620-05B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.91 5.16 4.46 6.03 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.42 6.43 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number D A13-10f21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

'

Date: BAPR.2019 055257

ki k=
Ref Lovel 50.00 dim  Offset 10.80 di Ref Lovel 50.00 dim  Offset 10.80 di
o att 30.d8AQT 2ms @ RBW 10 MHz o att a0l AQr 2 e HBW 10 MKz
(@153 view (@153 view
—— i
.-J‘ o i -
A
04 = 04
\ \
i
\
1E-D 1E-D
1605 % 1E0 ;
CF 782 .0 MHz Aean Pwr + 20.00 dB CF 782 .0 MHz Mean Pywr + 20,00 dB
c y Ci Oi Function c y Ci Distri Function Sample o
Mean__ | peak | Crast | 1% | 100 [ Mean | peak | Crost | 0% | 1% I
Trace 1 [ 2085 0Bm 24 62 cbm 3.97 48 2.61 dB 71 d8 Trace 1 [ 2158 27,68 dbm £.99 d8 2.45 dB 4.32 d8
— —

'

Date: BAPR.2019 055308

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

[@]

Ref Lovel 50.00 dim  Offset 10.80 di

Ref Lovel 50.00 dim

Offset 10.80 di

Date: BAPR.2019 055237

Dafe: BAPR.2019 055247

o att a0l AQr 2ms @ RBW 10 MHz o att a0l AQr 2 ms @ RBW 10 MKz
(@153 view (@153 view
1
04 - 04 -
X
15 T 15 T
\
1E-D 1E-D -
1E05: - 1E0 v .
dean Pwr + 20.00 dB CF 720 MUz Mean Pywr + 20,00 dB
Distri Function Samplas: 130000 c Distri Function Samples: 0!
| peak | Crast | 0% | 100 | _nase | 0.018% | peak | Crost | 0% | 1% | oase |
24 33 dbm .45 d8 3.01 dB .35 d8 .46 OF .45 08 Trace 1 27,63 dibm 73148 3.10 dB 5,01 d8 6.03 dB
i ——— p— —
| [ [ [ ]

LTE Band 13/ 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

Daie: BAPR.2019 055216

Date: BAPR2019 055227

ko ki
Ref Lovel 30.00 dBm  Offsel 10,50 ob Ref Lovel 30.00 dBm  Offsel 10,50 ob
e att a0ds  Agr Zms e RBW 10 MHz e att ol agr Zms e ROW 10 Mz
(@153 view (@153 view
04 : 04
1
|
|
| 5
1E-D 1ED 1
g 1
105, I < 1E-0! = 5
1
‘ 1
CF 782 .0 MHz Aean Pwr + 20.00 dB CF 782 .0 MHz Mean Pywr + 20,00 dB
© y Ci Oi Function Samples: 130000 © y i Distri Function Sample
Mean__ | peak | Grast | 1% | 100 | _nase | 0.018% Mean | peak | Crost | 0% | 1% | pase | g
Trace 1 [ 1679 obm 24 27 cbm 548 08 3132 .dB 5.25 0B E $.48 08 Trace 1 [ 1960 obm 27 49 cbm 7.99 48 3.07 d& 5,19 d8 5.42 dB
e — — —
I [ I W

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al13-2 of 21




samanas. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.95 4.87 - - - - - -
Middle CH - - - - 4.84 4.90 9.75 9.91 - - - -
Highest CH - - - - 4.92 4.90 - - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.95 - - - - - - -
Middle CH - - - - 4.92 - 9.81 - - - - -
Highest CH - - - - 4.91 - - - - - - -
TEL : 886-3-327-3456 Page Number : A13-30f 21

FAX . 886-3-328-4978




samanas. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: BAPR.2019 D455 58

Dals BAPR 2019 045545

Spactrun -
Ref Lovel 50.00 dim  Offset 10.80 db = REW 100 Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 100 kHz

e At dE SWT 1945 @ VBW 300 & Mode Auto FFT ke Att M HE  SWT 12 45 @ VBW 300 4H:  Mode Autg FFT

SGL Count 100/100 SGL Count 1007100

M1[1] MI[1]
bk I8 iz nde
1 o g 10 e — A
Q factor 3 lactor

0/ gBm— ! 0 fm— / “

100 da 10 i T

20 df 1 =20 dém i T

\ y |

30 de =+ L -0 — L e —

-0 d =

e —

60 60

CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker | Markar |

Type | Ref | Tre | Y-value | _Function__| Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
(- 1 15.33 dBm ndB. down 4.9 z | [ 1 7EL 163 MHz 15,32 dBm ndB. down
T S -10.85 dim nds | 1 L -10.28 dBm nds
T2 1 -10,55 dam  facior | T2 1 -10.31 dam  facior
i Y T Y

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Dafe BAPR.2019 05 1018

Dals BAPR 2018 05

o S =
Ref Lovel 50.00 chm  Offset 10,60 0B w ROW 10 Ref Lavel 5000 chm  Offset 10,80 b w RAW 100
e At dE SWT 19 us = VEW 300 Mode Auto FFT o Att ELT 19 us = VAW 300 Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@171 Max [@ 171 Wax
[CETR] T6.17 dny [CETR] 1953 1
o 1400 Az AGO00 Mz
ane iy 2600 diy s nig 2600 di
il P i el oo A 1-83THO00D0 M4 i 5 Ul 0, v £
= i ) factor \ 162,40 - f Q lacte 3 1594
{ \ \
— 0.dim— et :
1
100 X 10 dién T
/ \ /
210 d . A <20 dém .
p { e /
Fpoa B B ™ " 7o 20 = - ;\
40 d
510 dm— -50 s —
60 -60
CF 702.0 MHz 1001 pts $pan 10.0 MHz CF 702.0 MHz 1001 pts $pan 10.0 MHz
Marker | Markar ]
Type | Ref | Tre | Y-value | _Function__| Function Resull Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
ML L 151 nd® down 4,835 MHz || w1 1 nd® down #
T S m nds da | 1 L 11,8 v nds
T2 1 10,57 dam  facior | T2 1 11,55 dam  facior
- - — - -

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date 8 APRI018 05 1141

Cate 8 APR.018 061128

B e (%)
Ref Lovel 30.00 dBm  Offsel 10,60 06 = RBW 100 | RefLavel 50 00 ghm  Offset 10,50 b e ROW 100 bz
fo ALL AWe  SWT 1% ys & VAW 3004 Mode Auto FFT o ALL A SWT 19 g= & VBW 300 kH: Mode Auto FFT
S5l count 100/10d S6L Count 1007100
[ ED [ ED 09 dom|
20 dim 20 00 MHe
sl be .00 iy
i e Y\ ey i i T . " G000 Mz
T @ lactar \ ] \ 160.5
0/ gBm— — | 0 dim— - \
it i S H \
- A - J
! ] {
! | { |
20d v 20 dem -
30 dem — S AN 30 ol = ==
; el W . JPayse
e 30 o
<50 dim— <50 diymn—
-0 -0
CF 704.5 MHz 1001 pts Span 10,0 MHz CF 704.5 MHz 1001 pts Span 10,0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f ENEING] e down [ - i 14,09 dem e down 4895 MRz ||
T1 i m nda 1 1 11,60 dBm nda 2600d8 ||
T2 1 -10.34 dam 0 factor T2 1 E -11.99 dam 0 factor |
- Y ™ Y

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al3-40f 21




samanas. FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Lovel 50.00 dim

Offset 10.80 dé = RAW 300 kHr

Raf Laval 50.00 dim

Offset 10.80 di = RAW 300 kHr

e att A HE SWT  12.6us @ VBW 1Mz Mode Auto FET o Att e SWT 126 us e VBW 1Mz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@ iFi Max o7 Wax
M1[1] MI[1]
20 ditm 20 dim - - o
10 ! | 10 . -
- | - ]
0/ g8m - 0 dam. i
) 2.
-10 da i -10 dier ? ¥
200 dBm l ! 20 dem I !
{ \ i \
A Yo / A - .
a0 d - a0 -
S /
40 40 ]
SRS S Eipree e
60 60
CF 782.0 MH2 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value Y-value Funetion | Function Result | Type | Rof | Tre | Y-value | _Function Function Result |
M1 1 764,977 NHz 7.1 o dowrn G.75 ML 5 ndB. down z
T 1 r nds 1 L nds
T2 1 Q facior T2 1  facior
—

Date: BAPR.2019 053125

Dais BAPR 2018 053114

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al3-50f 21




samanas. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Ref Lovel 50.00 dim  Offset 10.80 di = RBW 100 kHr
e At dE SWT 12 45 @ VBW 3004H:  Mode Auto FFT
SGL Count 100/100
[CETR] 13,17 dny
20 ditm -
i y A Wi SR $:94FH00000 Mz
Q foctor \ 157 4
0 dsm— $— \‘
{ !
B 1 X
{ 1
210 d B -
20 o R T
“0d
51 o —
60 dBm
CF 779.5 MH2 1001 pts Span 10.0 MHz
Marker |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull |
M1 1 780.318 NHz 13.17 dBm ndB. down 4
i i 797.030 MRz nds
T2 1 781,978 Mz  facior

'

Date: BAPR.2019 052052

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: BAPR.2019 052548

; ]
Ref Lovel 50.00 dim  Offset 10.80 di = RBW 100 kHr Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 300 kHz
e At dE SWT 1945 @ VBW 3004Hz  Mode Autg FFT o Att e SWT 126 us e VBW 1Mz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
[CETR] [CETR] 1.7
o — 779,400 Mz
bk 2000 diy| o nidg 2600 di
il | PRS- - $.93FH00000 M| i , v Woa 21000000 MH:
i 159,0 7 ) fict 29,5
0 gim— v 0.bm— 7
-1 ’.‘Jj - -10 -
[ \ / \
20 d 1 X <20 dém 4 .
| (7 ~d b
7 == s 30 dé ¥ S
40 d
510 dm— s e A
-60 dBm 60
CF 782.0 MH2 1001 pts Span 10.0 MHz CF 782.0 MH2 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-valiue 1 Y-value | _Function__| Function Resull Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 783.200 NHz 1355 d o dowrn 4 [ 1 75453 Wz 14,78 dBm ndB. down
T 1 ? nds 1 L 105 MMz nds
T2 1 784.458 Mz  facior T2 1 515 Mz  facior
™

Dals BAPR 2018 05

Highest Channel / 5MHz / 64QAM

ctri [ ]
Ref Lovel 30.00 dBm  Offsel 10,50 0B w RBW 100 bz
fo ALL AWe  SWT 19 py= & VBW 300 kH: Mode Auto FFT
S6L Count 1007100
[T V.17 dam|
— # (RN
o .00 di)
i A e A $.90SH00000 Mz
| 1603
0 im—
{
-1 7
553 { \
S ; :
=30 di 4 -
oy
<50 dim—
-0
CF 704.5 MHz 1001 pis Span 10.0 MHz
Marker |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result |
M1 1 ? HH 8 down 4,905 WHz |
71 B ndg 26,00
T2 1 3 factor

Date 8 APRI01S 05 2623

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-6 of 21




samanas. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.49 - - - - - -
Middle CH - - - - 4.5 4.49 8.99 9.01 - - - -
Highest CH - - - - 451 4.48 - - - - - -
Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - - - - - - -
Middle CH - - - - 4.50 - 9.03 - - - - -
Highest CH - - - - 4.50 - - - - - - -
TEL : 886-3-327-3456 Page Number D A13-7 of 21

FAX . 886-3-328-4978




samanas. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

o S G
Ref Lovel 50.00 dim  Offset 10.80 di = RBW 100 kHr Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 100 kHz
e At SWT 19 us = VBW 3004 Mode Auto FFT ke Att M HE  SWT 12 4= = VBW 3004z Mode Auto FFT
SGL Count 100, SGL Count 1007100
[ZETR] 15 | [CETR] 9.9
P, 39900 51 72000 Mz
20 ditm o 2
ey e .n 476 MH2 3 e B t 14486 MH2
A st AR il - wihue X
10 - - 10 -
\ \
0 im— + 0 dbm— 1
/ \ \
| \ / \
-1 7 ) -10 1 ¢
20d - - =20 dem A
[ | A \
30 di - 30 R
40 ol 40 d
e -5t
-60 dBm 60
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
(- 1 15.72 dBm | - 14.91 dBm
T S _9.83 Oce 8w 476 Hz || 1 L 8.73 dém Oce 8w
T2 1 10,53 dém | T2 i 9,84 dBm
i T
Cafe: BAPR.Z019 0455.22 Dafe 8APR.Z019 045634

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

o G =
Ref Lovel 50.00 dim Offset 10.80 db & RBW 100 k Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 100 kHz
e ALt dde  SWT 12 ys = VBW 300 Mode Auto FFT ke Att M HE  SWT 12 4= = VBW 3004z Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@20 Max @ 1Pk Max
[CETR] 14.97 dn [CETR] 19,57 anny
o 4GB0 S 782, 14000 Mz
ane ;[0 B 04496 MH:| o T Oce B _ 4.ABE514486 MHz|
o A A e | ot A . k o .
10 f 1
— : 0. dém—
! \
B 1 B 7 f
i | / A
20 d 7 =20 dém
o, . | \
A At = ki A "
-0 d
50 dm— -50 dém—
-6l i 60
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker | Markar |
Type | Ref | Tre | Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 14.97 dm | - 1 14:57 dem
Tl 1 10.04 ¢ oce Bw 4.495! | 1 L _9.37 oce Bw
T2 1 10.15 dém | T2 1 10.40 dBm
- — -
| J) LR | )i
Cafe BAPR.Z019 05 10.53 Dafe GAPRZ019 05 10:41

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

1 " iy
Ref Lovel 30.00 dBm  Offsel 10,60 06 = RBW 100 | RefLavel 50 00 ghm  Offset 10,50 b e ROW 100 bz
fo ALL AWe  SWT 1% ys & VAW 3004 Mode Auto FFT p AlL N de  SWT 19 ys & VBW 300 kHz Mode Auto FFT
S5l count 100/10d S6L Count 1007100
[ ED 1630 dim| [ ED
b ¢ i + s oligt e +
11 o TPy a. 1 Syl LRSS
[ {
 dam— i - 0 dam— '
-10 L - 0 -
Ji \ / \
20d - - 20 dem . -
| | h 1
7 B T v v = 30 dér — -
40 dadd
50 dam— 50 dfim—
-5 dim: -0
CF 704.5 MHz 1001 pts Span 10,0 MHz CF 704.5 MHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- 1 | | 4 |
T1 i Oce 8w +.505404505 MHz | 1 1 Oce 8w 4475504476 MHz ||
T2 1 | | = 1 |
- —— - —_—
i T
i I, [ ED | J LN
Date 8 APRI018 111518 Date §APR 2018 05 1t

TEL : 886-3-327-3456 Page Number 1 Al3-8 of 21
FAX . 886-3-328-4978



samanas. FCC RADIO TEST REPORT Report No. : FG8N0620-05B

ks =
Ref Lovel 50.00 dim  Offset 10.80 di = RBW 300 kHr Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 300 kHz
e att A HE SWT  12.6us @ VBW 1Mz Mode Auto FET o Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@ iFi Max fo 351 Max
M1[1] MI[1]
A I
20 dir = T que bl occw X a,
1 B £ ‘. 10 .‘ S e it M‘l
0/dim: A - 0 dfim— : . \
\ { \
-10 dam - - -10 dam o 5
/ ! | \
0 dem - L - =20 dm L
30 de - N A, e g N
40 - 40 d
Eppas Bty ==
60 dBm 60
CF 782.0 MH2 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function Function Result | Type | Rof | Tre | | _Function Function Result |
M1 1 Tee s W ML
T 1 Oce Bw 8.991008961 MHz 1 L Oce Bw 9.01086901 1 MHZ
T2 1 T2 1 5 10,52 dr
- — - -—
CUHNURENEY | | UHRURENEN ol
Cafe BAPRZ01E 111457 Defe: B:APR.2010 05:31:02

TEL : 886-3-327-3456 Page Number 1 Al3-90f 21
FAX . 886-3-328-4978



samanas. FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

[@]

Ref Lovel 50.00 dim  Offset 10.80 di = RBW 100 kHr
le ALt e SWT 12 = @ VAW 300 kHz
SGL Court 1007100

Mode Autg FFT

@20 Max

[CETEY)
20 dm

OB 5

10

13,77 dnm)|

#4706 MHa|

0 dim— ' 1] |

10 da f L

20 d I -

30 de . .

40

250 gl

60 B

CF 779.5 MH2 1001 pts Span 10.0 MHz
Marker |
Type | Ref | Tre | Y-value | _Function Function Result |
M1 1 n
i1 i Otc 8w 4 475524478 MHz
2 . 1

Date: BAPR.2019 05:20:20

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Dafe: BAPR.2019 052553

= ‘ =
Ref Lovel 50.00 dBm  Offsel 10.60 0B e ROW 100 kHz RafLavel 90,00 ghm  Offset 10,90 b = ROW 300 bz
e At dE SWT 1945 @ VBW 3004Hz  Mode Autg FFT o Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
[@ 351 Max
[CETR] 19 dnm)| [CETR]
1 Mz
20 dim - 20 dam
X ) 1 o A
i 098 STRRA . i e T \o \
J / |
0.gam- ~— O.cfam 4
[ / \
10 da + -10 daim f Y
/ \ / \
20d - <20 dém -
[ | v i o ”
- - - 30 e R e
i /
40 d =
50 dbm— {55 dim—3=
60 dBm 60
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar ]
Type | Ref | Tre | X-valiue 1 Y-value | _Function Function Result | Type | Rof | Tre | X-value 1 Y-value | _Function Function Result |
M1 1 ML 1 L a1 MHz 15.73 dm
T 1 Oce Bw 4 495504436 MHz 1 L 4645 MHZ 9.07 dem Oce Bw 9.030860031 MHZ
T2 1 T2 1 5153 971
- — -
I CUHNURENEY |

Dafs BAPR 2019 054321

Highest Channel / 5MHz / 64QAM

3

Date 8 APRI018 05 7611

ki
Ref Lovel 50.00 dBm  Offsel 10,50 ob = RBW 100 kHz
fo ALL AWe  SWT 19 py= & VBW 300 kH: Mode Auto FFT
S5l count 100/10d
Man
[T
20 dim T k
T e B '
oy |
i £ Vi e
it
0/ gBm— - —
!
-10 da 4 X
/ \
20 - !\
=30 d@a
45
50 dm—
-0
CF 704.5 MHz 1001 pts Span 10.0 MHz
Marker |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result |
M1 L 41 M 13.56 dBm |
71 B 9.28 dBm Oce Bw 4505494505 MHz
T2 1 8,09 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-10 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

cir
Rariavel 30.48.08m Dffsat 10.50.d8 Mods Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Made &uto Sweep
SEL Count 100,160 SGL Count 100/100
@1 AvgPwr [@1 AvzPwe
Limit §heck PARS Limit ¢hack PABS
20 dhie_foupinue bive sng | ‘ pals 20 dhipe _JOURIOUG JINE ABS 24£5
10 e i\‘ 10 dbm J
Il B dBm 1
-10 dBm / - -10 dBm —
nll [l
20 dBm ! l‘ -20 deém
/1 [
]\ [
(A ) \
e
-50 dBm f = i, O T i— i \_AJ |
50.dar ]
Start 764.0 MHz 7007 pts Stop 806.0 MHz | |[I'start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
Range Low Range Up | REW | Frequency | Ppowerabs | Rangetow | Rangeup | RBW | Fraquency | powerabs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 76210789 MHz | S dém | l 763.000 MHz 775.000 MHz | 6.250 kHz 765.17582 MHz | -61.43 dBm -26.43 dB
775.000 MHz | 775,900 MHz | 100.000 kHz 775.15150 MHz 775.000 MHz 775:900 MHz 100,000 kHz 775.82403 MHz -49,45 dBm | -36.45 dB
776.000 MHz 30.000 khz -53.62 dBm 775.900 MHz 776,000 MHz | 30.000 kHz 775.90874 Mz -£4.21 dém -1,
: Legi000 4 20658 dhn | 776,000 MHz | 788.000 MHz | 100.000 kMz | 786,68930 WHz 20,96 cBm |
786.000 MHz 788.100 M =54.03 dBm 788.000 MHz 788.100 MHz | 30.000 kHz 788, -52.99 dim -3
788.100 Mz 793.000 Miz -43.74 dbm 782,100 MHz 783,000 MHz 788, -4B .86 dBm -35.96 d8
293,050 MHz 605.000 MHZ 786.20221 MHz =61 793,000 MHz B06.000 MHz 800,2 | -26.23 dB

I L

Date 8 APR.2018 (0506 43

]

. i

Date. 8.APR.2019 05.18:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

n
Rafievel 30,00 dm  Offset 10.80 db Mode Autn Gwesp Ref Level 30,00 dém  Offset 10.80 d& Mode suto Sweep
SGL Count 100/1600 SGL Count 1007100
@1 avgPwr [@1 AvoPwr
Limit $heck PARS Limit ¢hack PASS
20 dhhe BOURIOUS LINE ARG pARS 20 qaru.u RRURLOUS 1NE B9 2, S
10 dBm 10 dBm
0 der ‘ B dBfn :
-10 dam — l -10 dBm — i
-20 dBm T -20 dBm 1’ |
e J | s | L
SPURITIUS. LINE_&BS_ T T SPUR] )l
J \ e
40 dg T =40 dBm T T
e
-50 dBm ‘/ I 50 dBm
g4 = 5o dem I =
Start 763.0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pis Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeUp | REBW | Fraguency | _PoweraAbs | ALimit | Range Low RangeUp | RAOW | Frequency |  Ppowerabs | ALimit
775.000 MHz 6.250 kHz 774,99401 MHz -61.14-dBm | 763.000 Mhz 775,000 MHz | 6.250 kHz 774.46653 MHz | -61.25 dbm -26.35 dB
775.900 MHz | 100.000 kHz 775.88337 MHz 65 dBm 775.000 MHz 775,900 MHz 100,000 kHz -48.98 dBm
775.000 Mz 30.000 khz | 775.98207 MHz | ~46.22 dém | 775,500 MHz 776,000 MHz | 50,000 kHz | -53.73 dém |
Hz 100,000 kHz 780.16583 MHz .60 dBm 776,000 MHz 788.000 MHz 100,000 kHz 784.74525 MHz 6,26 dBm |
788.000 MHz | ) I 30.000 k 786.06968 MHz -48.51 d8m | | 788.000 MHz 789,100 MHz | 30.000 kHz 788.005934 MHz -41.79 dBm
788.100 MMz | 793.000 MH2 100.000 kHz 785.34720 Mz | -45.22 dém 2.22 dB 788,100 MHz 793,000 MHz 100 bz 701,10315 MHz 236,47 dBm
793,000 MHz 805,000 MHz 250 kHz B01,30519 MHz -61.38 dBm -25.28 ok 763,000 MHz BO6.000 MHz | 6. | ~54.21 dam |

I L

Date 8 APR.2018 05.01:38

]

. i

Date. 8.APR.2019 05:13.22

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ctrum
RefLevel 30.00 dbm  Offset 10.80 db Moda Auta Gweep Ref Level 30,00 dém  Offset 10.80 d& Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 AvzPwe
Limit §heck Limit ¢hack PASS
20 dbiie _HouRIOUS LINE AN R R e s n
10 dem ” 10 dBm J‘
b H aum i
-10 d8rm —— -10 dem —
Il /l
-20 dBm i‘ ‘\ -20 dem ’ ‘
=y} J’ i | SPLURID Ik
40 dBm -/," \
T A T 50 dim § Y
o dem 1
Start 763.0 MHz 7007 pts Stop BO6.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
__Rangelow | RangeUp | REBW | Fraquency | Ppowerabs | Atimit || Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 770:23477 MHz | -61.22 dém | -z6.22 a8 | |~ 7p3.000 MAz 775.000 MAz 5.250 kHz 774.50250 MHz ~61.38 dBm ~26.38 dB
775.000 MHz | 775.900 MHZ | 100.000 kHe 77588876 MHz 10 dém -36.10d8 | 775.000 MHz 775,900 MHz | 100,000 kHz 77544820 MHz | -49.34 dBm -36.34 dB
775.900 MMz 775.000 MH 30.000 KMz 775.93501 MHz -53.88 dim -40.88 dB | 775.900 Mz 776,000 Mz 30,600 kiz 775.06878 MHz i 41,2548
_785.000 MHe 100,000 kHe | 777,30070 Mz | 1877 diém | =10.23dB | 776,000 MHz 786,000 Mz | 100.000 | 9 ds
i 788.100 MHz 30.000 ¥ 78E.05513 hHz -54.15 dEm -41.16 d8 | 788.000 MHz | 788,100 MHz | 30,000 kHz | 788.01274 MHz -40.18 d&
788.100 M4z 793.000 MHz 100.000 785.65559 MHz -45.75 dBm -36.75 dB 788,100 MHz 753,000 MH= | 100,000 kHz 768, 14161 MHz 4893 dBm
793.000 MHz 805.000 MHz 6.2 785.09740 MHz ~61.31 ditm | -26.3108 | 793.000 MHz B06.000 MHz 6,250 kHz 70434416 MHz -61.27 dém |

I L

Date 8 APR.2018 (05.0502

]

1 i

Date. 8.APR.2019 05:16:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

)

Ref Level 30,00 dBm
SGL Count 100/100

Offset 10.680 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode &uto Sweep

@1 AvgPwr [@1 AvoPwr

Limit $heck P Limit ¢hack PASS
20 dhhe BOURIOUS LINE ARG <] 20 qBrbu: pRURLOUS 1NE 8BS RAKS
10 dem 10 dbm

- Seinunes

5 ol I B dBfn
-10 darn — { ‘\ -10 dBm —
-20 dem [ i {
SPURIDUS LINE | 1 JJ
-40 d@ - =
sodam i ]

52,48 j Py
Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.nriuus Emissions | Spurious Emissions
Rangelow | RangeUp | RBW | Fraguency Power Abs | ALimit | Range Low Range Up | RBW | Fraquency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 765.61928 MH2 -61.35 dBm -26.35 dB ||| 763.000 Miz 775.000 MHz 6.250 kHz 769,05295 MHz ~61.41 dBm -26.41 dE
775.000 MHz | 775.900 MHz | 100.000 kHz 775.87797 MHz -42.62 dBm | 775.000 MHz 775.900 MHz | 100,000 kHz | 775.03641 MHz -49.16 cBm | -36.16 dB
775.900 MHz | 776.003 M 30.000 kHz | 775.99426 MHz | -45.01 dBm | | 775,900 MHz 776,000 MHz 30,000 kHz 775.94570 MHz -£3.83 dém -40.83 d&
788,000 MHz 100,000 kHz 780.48951 MHz 5,45 dBm | | 776,000 MHz 788,000 MHz | 100,000 kHz 30 dém 3
88 lz | 768.100 MHz 30.000 k 788,01424 MHz | =50.35 dBm | | 769.000 MHz | 788.100 MHz 30.000 kHz -39.34 dBm |
786.100 MHz | 793.000 MHz 100,000 k 788.17058 MHz | -45.90 dim 788.100 MHz 793,000 MHz | -35.79 dbm
793.000 MHz 806.000 MHz 6.250 793.37013 MHz -61.28 dim | 753.000 MHz B06.000 MHz | 703, 14035 MHz ~55.36 dam | -20.36 dB

I L

Date 8 APR.2018 05:.0521

]

1 i

Date. 8.APR.2019 051602

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 13 /5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ctrum

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode &uto Sweep

@1 AvgPwr [@1 AvoPwr

Limit ¢theck Limit ¢hack PASS
20 ghiie BOURINUG LINE ARG 20 qBru.u pRURLOUS INE B9 RAKS
10 dBm ﬂ 10.dem P[
-10 dam = 3 -10 dém — I ‘
-20 dém 201 dBm Ir i

I L

Date 8 APR.2018 (052354

S LI J '\ | SPURI | i

/ 40 dBm —

\ \

T -50 diim — I
50 dBm: I
Start 763.0 MHz 7007 pts Stop BOG.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
Range Low RangeUp | RBW | Frequency | Ppowerabs | ALimit | Rangetow | Rangeup | RBW | Fraguency | powerabs | ALirnit
763.000 MHz | 775.000 MHz 6.250 kHz 772.05694 MHz | -61.20 dim | -z6.20 08 ||| 763.000 MHz 775.000 MHz 6.250 kHz 774.37063 MHz -61.32 dbm -26.32 dB
775.000MHz | 775900 MHz | 100.000 kHz 775.89056 MHz -49.11 dém -36.11 d8 | 775.000 MHz 775,900 MHz | 100,000 kHz 77539965 MHz | -49.33 dBm -36.33 B
775.800 MHz 775.000 MH: 30.000 kHz 775.97667 MHz -53.86 dém -40.86 dB | 775.800 Mhz 776,000 MHz 39,000 kHz 775.90974 MHz i -21,38 dB
776.000 M4z | 788,000 MHz 100,000 kHe | 77733565 Mz | 18.77 dém | =11.23d8 | 776,000 MHz 788,000 MHz | 100,000 | 78662737 MHz 9 de
786.000 MHz 788,100 MHZ 30.000 k 786,05729 MHz -54.38 dEm -41.38 dB | 788.000 MHz | 788,100 MHz | 30,000 kHz | 78804021 MHz 2 -39.87 d&
788.100 MMz 793.000 MHz 100.600 k 9755 MHz -45.77 dBm -36.77 dB 788,100 MHz 793000 MHz | 100,000 kHz 789,17587 MHz 49,17 dém -36.17 d8
793.000 MHz 806.000 MHz 6.2 3636 MHz ~61.27 ditm | -26.27 08 | 793.000 MHz BO06.000 MHz2 4,250 kkiz 804,52597 MHz -61.27 dém |

1 i

Date. 8.APR.2019 05:2G.45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

)

Ref Level 30,00 dBm
SGL Count 100/100

Offset 10.680 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode &uto Sweep

@1 avoPwr (@1 AvgPwe
Limit Fheck 3 Limit ¢hack PAGS
20 dhie _BouRIOUS LINE AN | B Y e s
10 dem 10 dbm
O i o dBin [
-10 derm — ‘ ‘\ -10 dBm — E
-20 dem I v !
e | l J \L
_SPURIDIUS. LINE J
40 da ) \\ = r
-50 dBm i H‘f"
I , -
Start 763.0 MHz 7007 pts Stop B06.0 MHz ||| start 763.0 MHzZ 7007 pis Stop 806.0 MHz
ISpr.nriuus Emissions | Spurious Emissions
Rangelow | RangeUp | RBW | Fraguency Power Abs | ALimit | Range Low Range Up | RBW | Fraquency | powerabs | ALimit
763,000 MHz 775,000 MHz 6.250 kHz 774,89810 MH2 -61.21 dBém i 763.000 MHz 775.000 MHz £.250 kHz 763.54545 MHz -B1.24 dbm -z6.24 dB
775.000 MHz | 775.900 MHz | 100.000 kHz 775.88606 MHz -43.42 dém | 775.000 MHz 775,900 MHz | 100.000 kHz | 775,39840 MHz -49.37 dbm | -36.37 dB
775.900 MHz | 776.000 Mi 30.000 kHz | 775.95889 MHz | -46.94 dBm | | 775,500 MHz 776,000 MHz | 30,000 kHz 775.91104 MHz -54.06 dBm -41,06 d&
_788.000 MHz 100,000 kHz | 780.96903 MHz 4.62 dém | | 776,000 MHz 788,000 MHz 100,000 kHz 786,00400 MHz 4.35 dBm |
88 iz | 788.100 MHz 30.000 k 786,00135 MHz | ~51.02 dém | | 768.000 MHz 788,100 MHz 30.000 kHz 788,01154 MHz -39.62 dBm
786.100 MMz | 793.000 MHz 100.000 k 785.38636 MHz | 788,100 MHz 765,000 MHz | 780, 16608 MHz 23567 dbm
793.000 MHz 806.000 MHz 6.250 B02.08442 MHz | 753.000 MHz B06.000 MHz | 703,03247 WMHz -56.62 dm -21.68 dB

I L

Date 8 APR.2018 052213

]

1 i

Date. 8.APR.2019 05:28:04

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-05B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ctrum

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 10.80 dB

SGL Count 100/100

Mode &uto Sweep

@1 AvgPwr [@1 AvoPwr
Limit §heck Limit ¢hack PASS
20 dhMie—fouRIny INE AR 20 dhipe—REURINUG | INE ARS 5
20 df —
1 1
10 dBm - 10.dem ‘J
0 dBr fJ“ B dBfn ’ll
=10 dam — \ =10 dBm = 7 E
20 dom | -20 dém : \
iR { |
] 1 I
LINE_ABS_ Jl \ | 1|
k f
Y A 7
%o Al \
| h? L T 50 deim B A A, A |
L.dem T
Start 763.0 MHz 7007 pts Stop B06.0 MHz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
Range Low Range Up | RBW | Fraquency | Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency | powerabs | Avimit
762,000 MHz | 775,000 MHz 6.250 kHz 77043656 MHz -61.34 dém | -2 & | (| 763.000 MAz 775.000 MAz 5.250 FHz 767.54945 MHz ~61.52 dm -26.52 dB
775,900 Mr 100.000 kHz 49.02 dBm -36.02 dB 75,000 MHz 775,900 MHz 100,000 kHz 775.61004 MHz -49,26 dBm | -36.26 4B
775.000 M 30.000 kHz -40.76 dB 775.900 MHz 776,000 MHz | 50,000 kHz 725.91533 MHz -54.17 dém -41.17 de
788.000 M 160000 kHe | s 776,000 MH:z 789,000 MHz | 100.000 kHz | 786,41158 MHz 20,78 dém | -9.22 dB
] 788.100.M 30,000 kHz | 788.000 MHz 788,100 MHz | 788,04481 MHz -53,43 dBm -40.43 dé
788100 M4z 793.000 M 100.000 kHz 789.31643 M 788,100 MHz 793,000 MHz 788, 10245 MHz -48.91 dém | -35.91 d8
293,050 MHz £S5 00D MHEe 6.250 kHz B04.42208 MHz 793,000 MHz B06.000 MHz | 796.389610 MHz -61.23 dim -26.23 dB

I JU

Date 8 APR.2018 (0538.07

]

i

Date. 8.APR.2019 053648

Band Edge / Full RB

rum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 d&

Mode auto Sweep

@1 AvgPwr
Limit ¢heck PASB
20 dbmr‘ IR IALS INE ARS PARS
10 dém
0 dBm I
-10 dBim — \
-20 dem | “ f
1] \
| SPLIRIOUS_LINE | ] 1\‘
-40 dBm - T"““‘___I
-50 dBm I—J 1
-60.48m, ) S
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit |
[ 763,000 MHz | 775.000 MHz 6.250 kHz | 771.69730 MHz | -51,50 dBm | 26,50 0B |
[ 775.000 MHz | 775,900 MHz. 100.000 kHz | 775.88966 MHz | -44.35 dBm | -31.35d8
775.900 MHz | 776.000 MHz | 30.000 kHz | 775.97188 MHz | -48.21 dBm. | -35.21 dB
776,000 MHz | 788.000 MRz ‘ 100.000 kHz | 780,58541 MHz | 3.35 dBm -26.65 dB
788,000 MHz | 788.100 MHz | 30,000 kHz | 786.03661 MHz | -41.85 dBm | -28.85 d
788.100 MHz | 793.000 MHz ‘ 100.000 kHz 788,21503 MHz -37.62 dBm | -24.62 dB
| 793.000 MHz | BO6.000 MHz | 6.250 kHz | 793.27922 MHz -53.40 dBm | -18.40 dB
m Y
( N ] QTN w8

Date: 8. APR.2019 05:33:05

@

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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